ITEM C.P.N. QTY DESCRIPTION

>

< CHLWIOTUTVZEZrrXcecIOT mooOw

N < X =

A2
A3
A4

A5

A6
A7
A8
A9
B1
B2
B3

36876233 1 RADIATOR [P250 ONLY]
36887651 1 RADIATOR [P300 & P375 ONLY]
36769560 1 CAP, RADIATOR

95928230 3 PLUG

30641278 1 COCK, DRAIN 1/4NPT
36876241 1 COOLER, OIL [P250 ONLY]
36887669 1 COOLER, OIL [P300 & P375 ONLY]
96702055 10 SCREW, HEX M8-125 X 20
96700869 3 NUT, HEX M8

95934998 5 WASHER, FLAT 3/8”

36782043 1 BOTTLE, OVERFLOW
36877009 1 SUPPORT, TOP BOTTLE
36877157 1 SUPPORT, BOTTOM BOTTLE
36797652 27 SCREW, TAPPING M6-100 X 12
36881126 1 GUARD, BELT

36877215 1 SUPPORT, RADIATOR SIDE
36876977 1 SUPPORT, OIL COOLER SIDE
35279025 6 SCREW, TAPPING M8-125 X 20
36878262 1 GUARD, FAN

35300771 8 SCREW, TAPPING M6-100 X 20
36878205 1 PLATE, BAFFLE [P250 ONLY]

35140409 425in. FOAM (2 PCS @ 21.25”) [P250 ONLY]

35140409 143in.  FOAM (4 PCS @ 35.75”) [P300 & P375 ONLY]

36879179 1 GUARD, COOLER
36878221 2 GROMMET, RADIATOR HOSE

36879765 2 STRIP, SEAL

36877652 2 TUBE, OIL [P250 ONLY]

36887917 2 TUBE, OIL [P300 & P375 ONLY]

36876985 1 PLATE, FAN ORIFICE P250

36876993 1 PLATE, FAN ORIFICE P300/P375

35360775 17in.  HOSE, OVERFLOW

35296342 2 CLAMP

36877884 1 HOSE, TOP RADIATOR (WCU ONLY)

36877892 1 HOSE, TOP RADIATOR (WJD ONLY)

36877900 1 HOSE, BOTTOM RADIATOR (WCU ONLY)

36877918 1 HOSE, BOTTOM RADIATOR (WJD ONLY)

36888261 1 BRACKET, RAD TO O/C [P300 & P375 ONLY]
36888105 2 BRACKET, RESTRAINING [P300 & P375 ONLY]
95935029 8 WASHER, FLAT

35221639 4 CLAMP

35222017 1 CLAMP [P300 & P375 WCU ONLY]

35144336 1 SCREW, LOCKING 5/16-18 X 3/4 [P300 & P375 ONLY]
35252600 1 NUT, LOCK 5/16-18 [P300 & P375 ONLY]

INGERSOLL-RAND COMPANY

PORTABLE COMPRESSOR DIVISION

DATE/DWN BY: DESCRIPTION

12/6/95 bg COOLING COMPLETE

MODEL NO. MANUAL NO.

Pweuss  135392877-021

DATE/REV:

3/97 C

Books: 35392877 (4/01), 35392885E, 35393172P

-78 -




